S5 INSTALLATION INSTRUCTIONS

{ %‘t FOR MOUNTING

LUVERNE GRILL GUARDS WITH THE FOLLOWING MODEL NOS.:
C9900T & C9925TB ON:

1999 AND NEWER SILVERADO 1500 & 2500 SERIES PICKUPS
2001 AND NEWER SILVERADO 1500 HEAVY DUTY

1. READ THE INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL OF THE
REQUIRED PARTS ARE ON HAND BEFORE STARTING THE INSTALLATION. THE CARTON

SHOULD CONTAIN:

(1) CENTER RING ASSEMBLY
(1) END RING, RH

(1) END RING, LH

(1) UPRIGHT ASSEMBLY, RH

(1) UPRIGHT ASSEMBLY, LH

(1) END CAP PACKAGE

(1) HARDWARE PACKAGE

(1) CUSTOMER SERVICE PACKAGE

REFER TO SHEET #3 FOR GUARD ASSEMBLY INSTRUCTIONS 2-5

2. PLACE THE CENTER RING ASSEMBLY (1) FACE DOWN ON A SCRATCH-FREE SURFACE SUCH AS
THE SHIPPING CARTON. INSTALL THE END RINGS (2) & (3) INTO THE ENDS OF THE CENTER
RING ASSEMBLY, ALIGNING THE HOLES IN THE PARTS AS SHOWN IN FIG. 1.

3. INSTALL THE 3/8” X 1-3/4” HEX BOLTS (12) THROUGH THE HOLES IN THE RING FROM THE
BACKSIDE OF THE GUARD AS SHOWN IN FIG. 2 AND INSTALL THE 3/8" SERRATED FLANGE
NUTS (14). TIGHTEN THE BOLTS UNTIL THE CENTER RING ASSEMBLY TUBE COMPRESSES ON
THE END RING TUBE AND THERE IS NO MOVEMENT IN THE END RING TUBE. WHEN FINISHED
TIGHTENING, ONE OF THE FLATS ON THE BOLT HEAD SHOULD BE PARALLEL WITH THE
RING 50 THAT THE STOP INSIDE OF THE UPRIGHT CAP WILL REST ON THE FLAT AREA.

4. INSTALL THE RIGHT (4) & LEFT (5) UPRIGHTS ON THE RING ASSEMBLY (1) AS SHOWN IN FIG. 3,
MAKING SURE THEY ARE CENTERED AND PARALLEL WITH THE BARS IN THE RING. FASTEN,
USING THE 1/2" SERRATED FLANGE NUTS (13) ON EACH OF THE FOUR (4) STUDS. TIGHTEN ALL
FOUR (4) NUTS AT THIS TIME

NOTE |: MAKE SURE THE SERIAL NO. DECAL IS AT THE TOP OF THE GUARD.

NOTE 2: WHEN THE UPRIGHTS ARE ATTACHED TO THE RING THEY REST AGAINST THE
SERRATED FLANGE NUTS (13) THAT ARE THREADED ONTO THE STUDS. THE DEPTH OF THESE
NUTS IS SET AS CLOSE AS POSSIBLE AT THE FACTORY (SEE FIG. 8 ON SHEET #2) BUT WHEN
THE GUARD IS INSTALLED THESE NUTS MAY NEED SOME MINOR ADJUSTMENTS TO ALLOW
THE BEST POSSIBLE FIT. WHEN THE UPRIGHT IS ON THE RING THERE SHOULD BE
APPROXIMATELY 1/32” OF GAP BETWEEN THE 5/8" DIAMETER TUBES AND THE BOTTOM OF
THE SLOTS IN THE UPRIGHT. THE UPRIGHTS MUST BE DEEP ENOUGH TO ALLOW THE
UPRIGHT CAP TO FIT OVER THE FACE OF THE RUBBER.

5. INSTALL THE RIGHT (9) & LEFT (10) UPRIGHT CAPS AS SHOWN IN FIG. 4.

6. REMOVE THE RADIATOR SHROUD & GRILL. (SEE SHEET #201620)

LUVERNE N

Lﬁﬂﬁ;"'}é‘%m ROcmm 201297 SHEET 1 09/98




7.

8.

10.

12.

13.

14,

15.

16.

17.

LAVERNE

1200 Birch Street EGHIPHEHT

REFER TO FIGURES 5& 6 FOR INSTALLATION STEPS 7-18
REMOVE THE TWO (2) TOP BOLTS THAT SECURE THE BUMPER TO TIIE FRAME

INSTALL THE TOP RIGHT HAND ( 16) & LEFT HAND (17) MOUNTING BRACKETS, SPACERS (18),
4" LOCK WASHERS (27) AND 12M X 80mm BOLTS (22) ON THE BUMPER, AS SHOWN IN FIGS. 5 &
6.

INSERT THE 7/16™ X 3-1/4" HEX BOLTS (23) AND 7/16" LOCK WASHERS (28) INTO THE HOLES IN
THE TOP MOUNTING BRACKETS.

INSTALL THE FOUR (4) RUBBER TRIM CHANNELS (21) ON THE BOTTOM OF THE UPRIGHTS.

SET THE GRILL GUARD UP TO THE FRONT BUMPER AND MAKE SURE THE BOLTS (23) IN THE
TOP MOUNTING BRACKETS LINE UP WITH THE CAGE NUTS (15) IN THE GRILL GUARD
UPRIGHT.

REMOVE THE GRILL GUARD AND TIGHTEN THE M12 BOLTS (22) THAT SECURE THE MOUNTING
BRACKETS.

REINSTALL THE GRILL & RADIATOR SHROUD.

SET THE GRILL GUARD UP TO THE FRONT BUMPER AND START THE TOP BOLTS IN THE
MOUNTING CLAMPS INTO THE NUTS IN THE UPRIGHT. FINGER TIGHTEN ONLY.

ATTACH THE BOTTOM MOUNTING BRACKETS TO THE BOTTOM OF THE UPRIGHTS WITH THE
7/16” X 1" HEX BOLTS (24) AND 7/16” LOCK WASHERS (28). FINGER TIGHTEN ONLY. (REFER TO
DRAWING FIGS. 5 & 6 TO DETERMINE WHICH BOTTOM MOUNTING BRACKET SYSTEM TO USE.)

IF GUARD IS BEING MOUNTED ON A % TON PICKUP HOOK THE '4" X 4" “J” BOLT WITH THE 9/16”
OPENING (25) INTO THE 1-3/16" DIAMETER HOLE IN THE BOTTOM OF THE FRAME AND THE
HOLE IN THE BOTTOM MOUNTING BRACKET. SECURE WITH A 4" SERRATED FLANGE NUT(13).
TIGHTEN THE 7/16" X 1" BOLT (24) IN THE BOTTOM OF THE UPRIGHT. IF THE GUARD IS BEING
MOUNTED ON A % TON 4X4 PICKUP, HOOK THE 4" X 4" “I" BOLT WITH THE 1-3/8" OPENING (26)
OVER THE OUTSIDE BOSS ON THE TOW HCOOK INSIDE OF THE FRAME AND THE HOLE IN THE
BOTTOM MOUNTING BRACKET. SECURE WITH A !4 SERRATED FLANGE NUT (13). TIGHTEN
THE 7/16" X 1” BOLT (24) IN THE BOTTOM OF THE UPRIGHT. IF THE GUARD IS BEING MOUNTED
ON A % TON 4X2 PICKUP, USE AN ACC9%9 BRACKET KIT (29) AND INSTALL THE 7/16” X 4" HEX
BOLT AND 7/16” SERRATED FLANGE NUT THROUGH THE 4" HOLE IN THE LOWER SIDE OF THE
FRAME. HOOK THE BOTTOM FRAME MOUNTING BRACKET OVER THE 4" BOLT INSIDE THE
FRAME AND FASTEN TO THE BOTTOM UPRIGHT MOUNTING BRACKET WITH THE 7/16” X 1-3/4”
BOLT AND FLANGE NUT. TIGHTEN THE 7/16" X 1" BOLT (24) IN THE BOTTOM OF THE UPRIGHT.

CHECK THAT THE GRILL GUARD IS CENTERED ON THE BUMPER AND THE TOP MOUNTING
BRACKETS ARE IN THE PROPER POSITION. (THE TOP BOLTS SHOULD BE PERPENDICULAR TO
THE BACK OF THE UPRIGHT AND NOT AT AN ANGLE.) TIGHTEN UP THE 12M BOLTS (22)
SECURING THE BUMPER AND MOUNTING BRACKETS,

TIGHTEN UP THE TOP BOLTS SECURING THE TOP OF THE UPRIGHTS. NEXT TIGHTEN THE
BOTTOM BRACKETING. RECHECK AND TIGHTEN UP THE TOP BOLTS IF REQUIRED.

REVISED 0TMAY0I LVL C

Brandon, SD 57005 201297 SHEET 2 09/98




B86,/60 £ LIAHS L62I02
2 IAT T0AYRHAD ddEsIAdY

TIOHAA GHL NO QUvno FHL 40
HOLLVTIVLISN] 304 81-L4 S431S8 0L 43A3H

. 2f 133HS 8 "DI1d 33
"INAWISNraY NO TIVLAd THOW H0od 1 LAAHS
## J3LE NI 2 ® 1 SALON I35 “AWIL SIHL IV SLNN (¥)
A Hnod TIV NILHOIL "sanis (¥) dnod 3IHL 40 HIVE HO (E1)

SLON JONVId QIIVE¥Es 2/1 FHL DNISN "NILSVA "ONIY
AHL NI SU¥E FHL HIIM TITIVEVA ANV QINILNED T4V ATHL
TUNS ONIIVH 'E "DId NI NMOHS SV (1) ATHWESSY ONIM
AHL NO SIHMMAN (g) 1437 % (¥) LHDM FHL TIVISNI ¥

“AMNaIII0Ed

ONINZLHOLL U108 Hod g# d3Ls 1

L3aHs 335 (v1) SLON JONVI4 q3Lvddus
LB/E FHL TIVISN]I UNY 2 'D1d NI NMOHS
SY QHVND dAHL 40 30IS HOVE JHL WOud
INIY FHL NI ST10H 3HL HONOYHL (21)
SET08 X3H b/E-1 X .B8/€ 3HL TIVISNI €

ROLLOA 3FHL 0L OMIH 40 3IHE OHOT

‘T "Old

NI NMOHS SY SLHVd AHL NI ST10H FHL
ONINOTTY "ATHRISSY ONTH d3LNED JHL 40
SON3 3HL OLMI (E) # (2) SONIM aN3 3HL
TIVISNI ‘NOLYYD ONIJJIHE dHL SV HONS
AIVAYNS FTHA-HILVHEIE ¥ NO NMOd 3AIVd
(1) ATENISSY OMIM MIINED FHL 30V1d 2




10/60 ¥ LEFHS LB2T02
a9 TIAT TOAVHNAO O3SIAEH

L06 X3H vE-1 X BT
LAN TDNVL 01/L

L108 X¥3H .1 X _81/L
YAHSYM MO 91/L

LOH 3aLdYD _81/L

1NH FONYI4 81 L HLIK
LI08 X3H ¥ X 8178

ELLEE]
LINIYHE DHLLNNOR WOLLOA

LHDMEAN
LAHIYHEE DHLLNAON MOLLOA

(auYND HLIM OA00TINI
LON) BBOOV FE8N S4NNIIA ALNGD AAVEH 00GT YAMAM ONV 1002
® Z X ¥ NOL #/C HOd WALSAS LIMOVHE ONILNNOW d3M0T

TANYH ATISHI ROOH
ROL 40 S50 FIAELNO
HIAD L0E .f. X0O0H

L1068 X3H I X _817L
OHINGAD 8/E-1 HAHEVA NOOT 812
108 . v X 2/

LnH TINVLE 2/1

LK FALLDYD _91/L

LTAIVHE DHLLNOON NOLLOA

SALNG AAVEAH 0051 YAMIN OGNV 1002 %
SAN¥IId ¥ X ¥ NOL
¥/E HOd WILSAS LANOVHE ONILNNOW HAMOT

INT 500LS @S ‘uopunig
INIFNSIND3I 22118 yig 00Tl

F3IADT

Gy

LNH BALLAYD @1/

SdN¥old HOL 2/1 Hod
HALSAS LANIVHE DHILNNON HIAOT

DHINZAC 9178
108 .r. ¥ x 2/t LN 30NV L3/T
L1088 X3H .1 X .81/e

HIAHEYA H20T @1/

ANYHA 40 ROLLOA
NI FTOM HALIRYI 61 8-1

MWIHL LHDHEAN

HadAng

=
T

ok
HAHEYM X200 21— _ w
L7108 XAH o8 X gLl X hel

LIHIVHE HIdMNE 400

"y
Gy,

1108 X3IH kS1-C X 81/
HAHEYA H2OT .B1/L

=
e

=
i

-
. S
il

LN FALLAYD BT/L

&7

7




SERIAL NO. DECAL

SERVICE PARTS LIST

LONG SIDE OF
RING TO THE

BOTTOM

- C8900T
- (CB925TB

MODEL NO.
MODEL NO.

f1ig.6

LUVERNE

1200 Birch Street

REVISED 0O7MAYO1 LVL C
201297. SHEET 5 02/98

EQUIPMENT

NG,

Brandon, SD 57005




[SERVICE PARTS LIST|

ITEM | PART NO. | QTY DESCRIPTION

! 201286 1 RING WELDMENT - CHROME

15 201309 1 RING WELDMENT - BLACK

2 201289 1 END RING — CHROME, RH

2 201310 1 END RING - BLACK, RH

3 201290 1 END RING — CHROME, LH

3 201311 1 END RING - BLACK, LH

4 201279 1~ | UPRIGHT WELDMENT - CHROME, RH
4 201306 1 UPRIGHT WELDMENT — BLACK. RH

3 201280 1 UPRIGHT WELDMENT - CHROME, LH
5 201307 1 UPRIGHT WELDMENT — BLACK, LH

& 104355 2 RUBBER EXTRUSION - 22.000"

T 200949 2 TAPPING BAR - 7.500"

8 201293 2 TAPPING BAR — 10.000™

9 103710 1 END CAP - UPRIGHT, RH

10 103711 1 END CAP - UPRIGHT, LH

11 1037135 8 SELF TAPPING SCREW - 14-20 X 5/8

12 103713 4 HEX HEAD SCREW — 3/8 X 1-3/4

13 100123 10 | SERRATED FLANGE NUT - }4-13

14 100181 4 SERRATED FLANGE NUT - 3/8-16

15 100083 4 CAPTIVE NUT - 7/16-14

16 201298 1 MOUNTING BRACKET - TOP, RH

17 201299 1 MOUNTING BRACKET - TOP, LH

18 104362 2 MOUNTING BREACKET - SPACER, TOP
19 201300 2 MOUNTING BRACKET - BOTTOM
20 201332 2 MOUNTING BRACKET - BOTTOM , 2500
21 201312 4 RUBBER CHANNEL - 9.500"
22 104361 2 HEX HEAD SCREW — M12 X 1.75 X 80mm, ZP
23 100833 2 HEX HEAD SCREW - 7/16-14 X 3-1/4, ZP
24 103468 1 HEX HEAD SCREW - 7/16-14 X 1, ZP
25 100112 2 “F*BOLT - '%-13 X 4 X .562, ZP
26 104365 2 “I"BOLT - %4-13 X 4 X 1.375, ZP
27 100121 2 WASHER - 12 LOCK, ZP
28 100078 4 WASHER - 7/16 LOCK, ZP
29 201363 l MOUNTING BREACKET KIT — ACCH9

LUVERNE

1200 Birch Street
Brandon, 5D 57005

TRUCK
EQUIPMENT
INC.

REVISED 07TMAYO01 LVLC
201297 SHEET 6 09/98




RADIATOR SHROUD & GRILLE REMOVAL PROCEDURE

REMOVE THE PLASTIC SHROUD

1. PRY UP THE CENTER PINS FROM THE SEVEN (7)
PLASTIC RETAINERS USING A FLAT BLADED
SCREWDRIVER AND REMOVE.

REMOVE THE GRILLE

2. REMOVE THE 10mm SCREW FROM THE TOP OF
THE GRILLE.

TURN THE FOUR (4) '4 TURN FASTENERS
COUNTER-CLOCKWISE WITH A PHILLIPS
SCREWDRIVER.

4. BY APPLYING FIRM PRESSURE ON THE ENDS OF
THE GRILLE, FULL THE OUTER ENDS OF THE
GRILLE FORWARD AND AWAY FROM THE BODY,
CAREFULLY REMOVE THE GRILLE.

.........

BUMPER BOLTS TO BE REMOVED IN STEP #7

1200 Birch Street ECQUIPMENT
Brandon, SD 57005 INC. 201620 SHEET 1 (80CTO0




